
_.:.t 

RADEY 
ATTORNEYS & COUNSELORS at LAW 

PHONE (850) 425-6654 FAX (850) 425-6694 WEB WWW.RADEYLAW.COM 

FILED 7/5/2022 
DOCUMENT NO. 04442-2022 
FPSC - COMMISSION CLERK 

MAIL POST OFFICE BOX 10967 I TALLAHASSEE, FL 32302 OFFICE 301 SOUTH BRONOUGH ST . I STE. 2001 TALLAHASSEE, FL 32301 

tcrabb@radeylaw.com 

July 5, 2022 

VIA Electronic Filing to the Office of Commission Clerk 
Florida Public Service Commission 
Office of Commission Clerk 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399-0850 

Re: Docket No. 20220062-WS - Application for transfer of water and wastewater facilities 
of C.F .A. T. H2O, Inc., water Certificate No. 552-W, and wastewater Certificate No. 481-S 
to CSWR-Florida Utility Operating Company, LLC, in Marion County 
[...]
 Jan. 2019: Semi-annual sampling results for Groundwater Monitoring Wells MWB-1, MWC-2, & 
MWC-3 were not reported. 

 July 2019: Semi-annual sampling results for Groundwater Monitoring Wells MWB-1, MWC-2, & 
MWC-3 were not reported. 

 Jan. 2020: Semi-annual sampling results for Groundwater Monitoring Wells MWB-1, MWC-2, & 
MWC-3 were not reported. 

 Feb. 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(36.0 mg/L). 

 Mar. 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L 
(117.0 mg/L). 



Landfair WWTF 

 Page 3 of 4  

 Mar. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(24.5 mg/L). 

 Apr. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(24.67 mg/L). 

 May 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(68.0 mg/L). 

 May 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(29.08 mg/L). 

 June 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(30.08 mg/L). 

 July 2020: Semi-annual sampling results for Groundwater Monitoring Wells MWB-1, MWC-2, & 
MWC-3 were not reported. 

 July 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(36.0 mg/L). 

 July 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(31.92 mg/L). 

 Aug. 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(80.0 mg/L). 

 Aug. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(37.5 mg/L). 

 Sept. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(38.08 mg/L). 

 Oct. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(37.67 mg/L). 

 Nov. 2020: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.67 mg/L). 

 Nov. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(37.67 mg/L). 

 Dec. 2020: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.59 mg/L). 

 Dec. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(37.67 mg/L). 

 Jan. 2021: Annual influent samples for CBOD5: TSS; Nitrogen, Nitrate, Total (as N) were not 
performed. 

 Jan. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.20 mg/L). 

 Jan. 2021: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(34.0 mg/L). 

 Jan. 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(40.17 mg/L). 

 Feb. 2020: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.32 mg/L). 

 Feb. 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(38.83 mg/L). 



Landfair WWTF 

 Page 4 of 4  

 Mar. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.78 mg/L). 

 Mar. 2021: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(53.0 mg/L). 

 Mar. 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(33.50 mg/L). 

 Apr. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.72 mg/L). 

 Apr. 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(32.83 mg/L). 

 May 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (13.51 mg/L). 

 May 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(28.71 mg/L). 

 June 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.43 mg/L). 

 June 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(27.38 mg/L). 

 July 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (9.35 mg/L). 

 July 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(24.54 mg/L). 

 Aug. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (6.33 mg/L). 

 Sept. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (6.39 mg/L). 

 Oct. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (6.52 mg/L). 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

UPDATED CAPACITY ANALYSIS 
REPORT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 

UPDATED CAPACITY ANALYSIS 
REPORT 

 
FOR THE 

 

LANDFAIR 
WASTEWATER TREATMENT 

FACILITY 
 

MIDPOINT OF N.E. 77TH LOOP 

OCALA, MARION COUNTY, FLORIDA 

 
 
 

GMS Identification Number: FLA010722 
Operation Permit Number:  FLA010722-007-DW3P 
Expiration Date:   April 9, 2021 

 
 
 
 
 
 
 

Prepared by:  
 

DNM Engineering & Associates, Inc. 
P.O. Box 42 

Ocala, Florida 34478 

 
December 28, 2021 

 

 



Landfair Wastewater Treatment Facility 

LF WWTF CAR Page 2 21-094 
 DNM Engineering & Associates, Inc. 

TABLE OF CONTENTS 

TABLE OF CONTENTS 2 

CERTIFICATIONS 3 

INTRODUCTION 5 

GENERAL 5 

DESCRIPTION OF FACILITIES 6 
Wastewater Treatment Plant 6 
Reclaimed/Reuse Water Land Application of Effluent 6 
Residuals Disposal 6 

EXISTING CONDITIONS 7 

PERMITTED CAPACITIES 7 
Wastewater Treatment Plant 7 
Reclaimed/Reuse Water Land Application of Effluent 7 
Residuals Disposal 7 

AVERAGE DAILY FLOW, and THREE-MONTH AVERAGE DAILY FLOW 8 
Monthly Average Daily Flows January – December 2017 8 
Monthly Average Daily Flows January – December 2018 9 
Monthly Average Daily Flows January – December 2019 10 
Monthly Average Daily Flows January – December 2020 11 
Monthly Average Daily Flows January – October 2021 12 
Three Month Average Daily Flows January – December 2017 13 
Three Month Average Daily Flows January – December 2018 14 
Three Month Average Daily Flows January – December 2019 15 
Three Month Average Daily Flows January – December 2020 16 
Three Month Average Daily Flows January – October 2021 17 
Rolling Annual Average Daily Flows  January – December 2018 18 
Rolling Annual Average Daily Flows  January – December 2019 19 
Rolling Annual Average Daily Flows  January – December 2020 20 
Rolling Annual Average Daily Flows  January – October 2021 21 
Annual Average Daily Flows 2017 - 2021 22 

UPDATED ORGANIC LOADING INFORMATION 23 

FLOW MEASUREMENT 23 

SEASONAL VARIATIONS IN FLOW 24 

FUTURE CONDITIONS 25 

FLOW PROJECTIONS 25 

SUMMARY 26 

THREE MONTH AVERAGE DAILY FLOW VS PERMITTED CAPACITY 26 

RECOMMENDATION FOR EXPANSION 26 



Landfair Wastewater Treatment Facility 

CERTIFICATIONS 
PERMITTEE: 
Mr. Charles DeMenzes, President 
CFAT H2O, Inc. 
P.O. Box 5220 
Ocala. Florida 34478 
(352) 622-4949 

As the responsible authority for the Landfair WWTF. the undersigned certifies that he/she has 
reviev,,ed and is fully aware of the recommendations and schedules included in the repo11. 

Date: 12/28/2021 Signature or Responsible J\uthoril)~ - -~-----c/4,--~-~-""l-u.-___ _ 

ENGINEER: 

DNM Engineering & Associates, Inc. 
Douglas A. VanDeursen, P. E. 
P.O. Box 42 
Ocala, Florida 344 78 
(352) 624-2068 

LF WWTFCAR 

Signature of Engineer 

Page 3 
DNM Engineering & Associates, Inc. 



Landfair Wastewater freatment Facilit} 

STATEMENT OF CAPACITY FOR NEXT FOUR YEARS 
(Make appropriate selection) 
(gJ The analysis of the waste\\ater treatment facilit) indicates that the permitted capacit) ,, ill 
not be equaled or exceeded 'A--ithin the ne>.t four years. 

PERMITTEE: 

STATEMENT OF CAPACITY FOR NEXT THREE YEARS 

D The analysis of the waste\.,ater treatment facilit} indicates that the permitted capacity v.ill be 
equaled or exceeded within the next three years. As the responsible authority for the Landfair 
WfVTF. the undersigned certifies that a complete construction permit application will be 
submitted to the Depa1tment or Environmental Protection within 30 days of submittal of this 
capacit} analysis report. 

"'ig11atun:: nr Re--.po1i-..ible /\utlwrit) ______________ _ 

STATEMENT OF CAPACITY FOR NEXT SIX MONTHS 
(Make appropriate selection) 
D The analysis of the '"astewater treatment facil it) indicates that the pennitted capacit} "ill 
not be equaled or exceeded within the next six months. 

D The analysis of the wastewater treatment facility indicates that the permitted capacit) "ill 
be equaled or exceeded within the next si:-. months. A complete construction/temporary 
operation/operation permit application for the expanded facility, as appropriate. is being 
submitted lo the Department of Environmental Protection with this capacity analysis report. 

Sil.!natur\? tif R-:--.po11,ihk \uthmit, .....________ -----------------
Date· 

LF WWTrCAR Page4 21-094 
DJ\\'! Engineering & Associates, Inc. 



Landfair Wastewater Treatment Facility 

LF WWTF CAR Page 5 21-094 
 DNM Engineering & Associates, Inc. 

INTRODUCTION 

GENERAL 

This is an updated capacity analysis report for the wastewater treatment plant that serves the 
following properties located in Ocala, Marion County, Florida: 
 

1) Landfair Multi-Family Subdivision 
Intersection of N.E. 78th Street & N.E. Jacksonville Road 

Seventy-six (76) Multi-Family Duplexes ( 2 Bedroom/2 Bath) 
Community Center 
 

2) Hilltop Manor Apartments 
7334 N.E. Jacksonville Road 

33 - 2 Bedroom/1 Bath Apartments 
4 - 1 Bedroom/1Bath Apartments 
Office, Laundry Facility, Storage 
 

3) Hilltop Manor II Apartments 
7334 N.E. Jacksonville Road 

30 - 2 Bedroom/1 Bath Townhouses 
15 – 1 Bedroom/1 Bath Townhouses 
Laundry Facility 
 

4) Penny Park Estates MHP 
1001 N.E. 77th Street 

27 Mobile Home Spaces (20 vacant spaces) 
 

5) Villages of Ocala East MHP 
751 N.E. 77th Lane 

105 Mobile Home Spaces (63 vacant spaces) 
Recreation Building 
Office 
 

6) Villages of Ocala West MHP 
370 N.E. 76th Lane 

65 Mobile Homes Spaces (37 vacant spaces) 
 

7) Marathon Convenience Store/Retail Gas Station 
7025 N.E. Jacksonville Road 

3,200+/- Square feet Convenience Store 
 

The Landfair Wastewater Treatment Facility is located within the Landfair Multi-Family 
Subdivision at the midpoint of N.E. 77th Loop which intersects N.E. 22nd Terrace.  The current 
permit expires on April 9, 2022. 

 
 
 



Landfair Wastewater Treatment Facility 

LF WWTF CAR Page 6 21-094 
 DNM Engineering & Associates, Inc. 

DESCRIPTION OF FACILITIES 

Wastewater Treatment Plant 

The domestic wastewater treatment plant (WWTP) consists of a 0.099 MGD concrete modular 
package plant.  The WWTP consists of a flow equalization basin, aeration, secondary 
clarification, chlorination and aerobic digestion of residuals.  The permitted capacity of the 
WWTP is currently limited to 0.099 MGD Annual Average Daily Flow (AADF).  The WWTP is 
an activated sludge process, which utilizes an extended aeration system.  The components of the 
plant are as follows: 
 
(1) Influent Bar Screen 
(2) Flow equalization basin with a total volume of 10,000+/- gallons with Flow Splitter Box and duplex 

submersible equalization pumps and controls. 
(2) 20.0 HP, 3-Phase (208-230V/460V), 1760 RPM Motor and Roots Model 68-URAI blower 

assemblies for the delivery of air mixing and oxygen requirements. 
(2) Aeration basins with a total volume of 124,000+/- gallons. 
(1) Settling basin with a total volume of 26,000+/- gallons w/ sludge hopper, scum removal and 

effluent weir. 
(1) Aerobic sludge holding tanks with a total volume of 10,400+/- gallons. 
(1) Chlorine contact basin with a total volume of 5,500+/- gallons for disinfection. 
(1) Stevens Model #61R Effluent Flow Meter & V-Notch Weir. 
(1) Stenner 17 GPD, 115V Chemical Feeder Pump for the delivery of sodium hypochlorite solution for 

disinfection purposes. 

Reclaimed/Reuse Water Land Application of Effluent 

The treated effluent is applied to the 0.099 MGD AADF on-site rapid rate land application 
system consisting of the following: 

(2) Percolation/evaporation ponds with total bottom area of 100,188+/- ft2 (2.3+/- Acres). 

Residuals Disposal 

Aerated sludge storage is provided to accommodate daily sludge production.  Supernatant from 
the holding tank is returned to the aeration basin, via portable pump, to increase solids 
concentration within the tank.  As needed, American Pipe and Tank d/b/a/ 412 Biosolids 
Processing Facility removes residuals from the aerobic sludge holding tank and hauls them off-
site to be treated at a permitted Type II Residuals Management Facility (Permit No.: 
FLA356697-001-DW2S) by lime stabilization and land applied or disposed of in a Class I or II 
solid waste landfill. 
 
 
 
 
 
 
 
 
 
 



Landfair Wastewater Treatment Facility 

LF WWTF CAR Page 7 21-094 
 DNM Engineering & Associates, Inc. 

 

EXISTING CONDITIONS 

PERMITTED CAPACITIES 

Wastewater Treatment Plant 

Under the Florida Department of Environmental Protection permit number FLA010722; the 
wastewater treatment plant receives flow from the Landfair Multi-Family Housing Development, 
Hilltop Manor Apartments, Hilltop Manor II Apartments, Penny Park Estates MHP, Villages of 
Ocala East MHP, Villages of Ocala West MHP, and a Marathon Convenience Store/Retail Gas 
Station located in Ocala, Marion County, Florida.  The permitted capacity of the wastewater 
treatment plant is 0.099 MGD Annual Average Daily Flow (AADF). 
 

Reclaimed/Reuse Water Land Application of Effluent 

The land application reuse system utilizes a rapid-rate land application system consisting of two 
(2) rapid rate infiltration basins (percolation ponds) with a combined total bottom area of 2.30+/- 
acres (100,188+/- square feet) and a total permitted capacity of 0.099 MGD Annual Average 
Daily Flow (AADF).  The average hydraulic loading rate at permitted capacity to the land 
application system is 0.99 GPD/ft2 or 1.59 inches per day (11.10 inches per week) at full 
permitted wastewater treatment plant capacity of 0.099 MGD. The hydraulic loading rate at the 
maximum 3MRADF (0.070 MGD) over the past three years is 1.12 inches per day. 

Residuals Disposal 

Aerated sludge storage is provided to accommodate daily sludge production.  Supernatant from 
the holding tank is returned to the aeration basin, via portable pump, to increase solids 
concentration within the tank.  As needed, American Pipe and Tank d/b/a/ 412 Biosolids 
Processing Facility removes residuals from the aerobic sludge holding tank and hauls them off-
site to be treated at a permitted Type II Residuals Management Facility (Permit No.: 
FLA356697-001-DW2S) by lime stabilization and land applied or disposed of in a Class I or II 
solid waste landfill. 



Landfair Wastewater Treatment Facility 

LF WWTF CAR Page 8 21-094 
 DNM Engineering & Associates, Inc. 

 

AVERAGE DAILY FLOW, and THREE-MONTH AVERAGE DAILY FLOW 

Monthly Average Daily Flows January – December 2017 

The following information is taken from Monthly Discharge Monitoring Reports. 
 

P E R C E N T A G E  O F M O N T H L Y  A V G .  

M O N T H  P E R M I T T E D  C A P A C I T Y  F L O W  ( M G D )

J a n - 1 7 2 1 % 0 . 0 2 1

F e b - 1 7 2 1 % 0 . 0 2 1

M a r - 1 7 2 0 % 0 . 0 2 0

A p r - 1 7 1 5 % 0 . 0 1 5

M a y - 1 7 1 8 % 0 . 0 1 8

J u n - 1 7 3 5 % 0 . 0 3 5

J u l - 1 7 2 0 % 0 . 0 2 0

A u g - 1 7 2 1 % 0 . 0 2 1

S e p - 1 7 1 9 % 0 . 0 1 9

O c t - 1 7 2 2 % 0 . 0 2 2

N o v - 1 7 1 8 % 0 . 0 1 8

D e c - 1 7 1 8 % 0 . 0 1 8

A v e r a g e 0 . 0 2 1

0 %

1 0 %

2 0 %

3 0 %

4 0 %

5 0 %

6 0 %

7 0 %

8 0 %

9 0 %

1 0 0 %

Ja
n-
17

Fe
b-
17

M
ar
-1
7

A
pr
-1
7

M
ay
[...]
BAR 

SCREEN 

SURGE/ 
EQUALIZATION 

BASIN 
( 10,000-GAL) 

FLOW 
SPLITTER 

BOX 

AERATION 
BASIN 
NO. 1 

(62,000± GAL.) 

AERATION 
BASIN 
NO. 2 

(62,000± GAL.) 

FINAL 
SEDIMENTATION 

BASIN 
(S.A.= 285± S.F.) 

(26,000± GAL) 

CHLORINE 
CONTACT 
CHAMBER 

(5,500± GAL.) 

LANDFAIR WWTF 
FLA010722 

PROCESS FLOW DIAGRAM 
(EXISTING} 

LINED HOLDING POND 
(300,000+ GAL.) 

HOLDING POND BY-PASS PIPING 

DNM ENGINEERING & ASSOICATES, INC. 

P.O. BOX 42 
OCALA, FLORIDA 34471 

FAX (352) 622-6643 
(352) 624-2068 



z 
0::: 
::::> 
t:i 
0::: 

0 w 

RAS 

z 
0::: 
::::> 
t:i 
0::: 

(!) 
z 
::J 

~ w 
0::: 

z w 
(!) 
0 
0::: 
!:::: 
z 

RAS/WAS 

~ 

AEROBIC 
DIGESTER 

(10,400± GAL.) 

I INF-1 

INF. 
BAR 

SCREEN 

SURGE/ 
EQUALIZATION 

BASIN 
( 10,000-GAL) 

FLOW 
SPLITTER 

BOX 

o~ ANOXIC 
~ BASIN 

NO. 1 
(24,800± GAL.) 

AERATION 
BASIN 

(37,200± GAL.) 

o~ ANOXIC 
~ BASIN 

NO. 2 
(24,800± GAL.) 

RE-AERATION 
BASIN 

(37,200± GAL.) 
NITROGEN RECYCLING 
PUMP 

FINAL 
SEDIMENTATION 

BASIN 

(S.A.= 285± S.F.) 

(26,000± GAL) 

CHLORINE 
CONTACT 
CHAMBER 

(5,500± GAL.) 

I FLW-1 I 

LANDFAIR WWTF 
FLA010722 

PROCESS FLOW DIAGRAM 
(PROPOSED) 

I EFA-1 I 
LINED HOLDING POND 

(300,000+ GAL.) 

0 
2 z 

0 
Z...-,.0 
~ i!: (/) 
z~ -H 
ozv 
- -..., 0, 

~ q 
0 0 
u e 
0::: 
w 
a. 

N 

0 
2 z 

0 
Z...-,.0 
~ i!: (/) 
z 5 -H 
Q(/)""' --...,o, 

~ q 
0 0 
u e 
0::: 
w 
a. 

HOLDING POND BY-PASS PIPING 

DNM ENGINEERING & ASSOICATES, INC. 

P.O. BOX 42 
OCALA, FLORIDA 34471 

FAX (352) 622-6643 
(352) 624-2068 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

SSERVICE AREA MAP 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NORTH 
N.T.S. 

LANDFAIR WWTF 

FLA010722 

SERVICE AREA MAP 

DNM ENGINEERING & ASSOCIATES, INC. 

P.O. BOX 42 
OCALA, FLORIDA 34478 

FAX (352) 629-2988 
(352) 624-2068 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

OPERATION AND MAINTENANCE 
PERFORMANCE REPORT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 
 

 

OPERATION AND MAINTENANCE 
PERFORMANCE REPORT 

 
FOR THE 

 

LANDFAIR 
WASTEWATER TREATMENT 

FACILITY 
 

INTERSECTION OF N.E. 28TH PLACE & N.E. 23RD COURT 

OCALA, MARION COUNTY, FLORIDA 
 

GMS Identification Number: FLA010722-007-DW3P 
Operation Permit Number:  FLA010722 
Expiration Date:   April 9, 2022 
Field Evaluation Conducted:  August 9, 2021 
     August 26, 2021 

 
Prepared by: 

 

 
P.O. Box 42 

Ocala, Florida 34478 
 
 
 

August 31, 2021 
December 28, 2021 (Updated) 



Landfair Wastewater Treatment Facility 

Landfair WWTF OMPR Page 2 21-094 
 DNM Engineering and Associates, Inc. 

TABLE OF CONTENTS 

TABLE OF CONTENTS 2 

CERTIFICATIONS 4 

INTRODUCTION 5 
GENERAL  5 

DESCRIPTION OF FACILITIES 6 

CONDITION OF FACILITIES 7 
WASTEWATER TREATMENT FACILITY 7 

RECLAIMED/REUSE WATER LAND APPLICATION SYSTEM 7 

TREATMENT EFFICIENCY 8 
TREATMENT UNITS 8 

Flow Equalization 8 
Aeration 8 
Settling 8 
Disinfection 8 
Land Application System 8 
Sludge Digestion 8 

TREATMENT LEVELS 9 

INFLUENT / EFFLUENT MONITORING 9 

OVERALL  9 

PERFORMANCE TRENDS 13 
GENERAL  13 

INFLUENT  13 
Annual Average Daily Flows 13 
Maximum Three-Month Average Daily Flows 14 
CBOD5 (Influent), TSS (Influent), Grab Samples, January 2017 – October 2021 15 

EFFLUENT  16 
CBOD5 (Effluent), TSS (Effluent), Monthly Average, January – December 2017 16 
CBOD5 (Effluent), TSS (Effluent), Monthly Average, January – December 2018 17 
CBOD5 (Effluent), TSS (Effluent), Monthly Average, January – December 2019 18 
CBOD5 (Effluent), TSS (Effluent), Monthly Average, January – December 2020 19 
CBOD5 (Effluent), TSS (Effluent), Monthly Average, January – October 2021 20 
CBOD5 (Effluent), TSS (Effluent), Rolling Annual Average, January – Dec. 2018 21 
CBOD5 (Effluent), TSS (Effluent), Rolling Annual Average, January – Dec. 2019 22 
CBOD5 (Effluent), TSS (Effluent), Rolling Annual Average, January – Dec. 2020 23 
CBOD5 (Effluent), TSS (Effluent), Rolling Annual Average, January – October 2021 24 
pH Variation, January – December 2017 25 
pH Variation, January – December 2018 26 
pH Variation, January – December 2019 27 
pH Variation, January – December 2020 28 
pH Variation, January – October 2021 29 
Total Residual Chlorine (Effluent), Monthly Minimum January – December 2017 30 
Total Residual Chlorine (Effluent), Monthly Minimum January – December 2018 31 
Total Residual Chlorine (Effluent), Monthly Minimum January – December 2019 32 
Total Residual Chlorine (Effluent), Monthly Minimum January – December 2020 33 
Total Residual Chlorine (Effluent), Monthly Minimum January – October 2021 34 
Fecal Coliform (Effluent), Monthly & Rolling Annual Average January – Dec. 2017 35 



Landfair Wastewater Treatment Facility 

Landfair WWTF OMPR Page 3 21-094 
 DNM Engineering and Associates, Inc. 

Fecal Coliform (Effluent), Monthly & Rolling Annual Average January – Dec. 2018 36 
Fecal Coliform (Effluent), Monthly & Rolling Annual Average January – Dec. 2019 37 
Fecal Coliform (Effluent), Monthly & Rolling Annual Average January – Dec. 2020 38 
Fecal Coliform (Effluent), Monthly & Rolling Annual Average January – October 2021 39 
Nitrate as N (Effluent), Annual January 2017 – October 2021 40 
Total Nitrogen (as N) (Effluent), Monthly & Rolling Annual Average January – Dec. 2017 41 
Total Nitrogen (as N) (Effluent), Monthly & Rolling Annual Average January – Dec. 2018 42 
Total Nitrogen (as N) (Effluent), Monthly & Rolling Annual Average January – Dec. 2019 43 
Total Nitrogen (as N) (Effluent), Monthly & Rolling Annual Average January – Dec. 2020 44 
Total Nitrogen (as N) (Effluent), Monthly & Rolling Annual Average January – Oct. 2021 45 
Total Phosphorus (as P) (Effluent), Monthly & Rolling Annual Average Jan. – Dec. 2017 46 
Total Phosphorus (as P) (Effluent), Monthly & Rolling Annual Average Jan. – Dec. 2018 47 
Total Phosphorus (as P) (Effluent), Monthly & Rolling Annual Average Jan. – Dec. 2019 48 
Total Phosphorus (as P) (Effluent), Monthly & Rolling Annual Average Jan. – Dec. 2020 49 
Total Phosphorus (as P) (Effluent), Monthly & Rolling Annual Average Jan. – Oct. 2021 50 

SURFACE WATER QUALITY 51 

GROUND WATER QUALITY 52 
Water Level: January 2017 – October 2021 53 
Nitrogen, Nitrate, Total (as N): January 2017 – October 2021 54 
Total Dissolved Solids (TDS): January 2017 – October 2021 55 
Chloride (as Cl): January 2017 – October 2021 56 
Fecal Coliform: January 2017 – October 2021 57 
pH: January 2017 – October 2021 58 
Turbidity: January 2017 – October 2021 59 

OPERATION AND MAINTENANCE PROGRAM 60 
GENERAL  60 

Staffing 60 
Facility Programs 60 
Testing 60 

RECORD DRAWINGS 60 

OPERATION AND MAINTENANCE MANUAL 60 

OPERATION AND MAINTENANCE LOG 60 

COLLECTION SYSTEM EVALUATION 61 
INFILTRATION AND INFLOW 61 

Collection System 61 
Septic Wastewater 61 
Industrial Contributions 61 

DEFICIENCIES AND CORRECTIVE ACTIONS 62 
NOTED CONSIDERATIONS 62 

Items needing immediate attention 62 
Items to be scheduled for maintenance 62 

SUMMARY 62 

RECOMMENDATIONS 65 
 
 
 
 
 



Landfair \vastewaterTreatment Facilil.) 

CERTIFICATIONS 
PERMITTEE: 

Charles DeMenzes. President 
CFAT H2O. Inc. 
P.O. Box 5220 
Ocala. Florida 34478-5220 
(352) 622-4949 

As the responsible authority for the Landfair WlVTF. the undersigned ce11ifies that he/she is fully a\\are 
of and intends to comply\\ ith the recommendations and schedules included herein. 

Dall' 12/28/2021 

OPERATOR: 

Reuben La\\ (8-12483) 
Rand K Environmental. LLC 
4275 Northeast I 371

h Street 
Anthony. Florida 32617 
(352) 661-8952 

11H ._11 ·t,1 11 1 .. ti o nu lnnl-. lOln 

As the operator for the Landfair WiJTF. the undersigned certifies that he/she has reviewed and is fully 
aware of the recommendations and schedu les included in the report. 

D,11<: _ _ _____ ~1g11,11ur .. • 1il' l lp:.::s:..:..:r'::..:'l..:...t>:__..r __________________ _ 

ENGINEER: 
Dougla~ A. VanDeursen, PE. 
DNM Engineering and Associates. Inc. 
P.O. Box 42 
Ocala. Florida 344 78 
(352) 624-2068 

As the Professional Engineer responsible for preparation of this report. the undersigned certifies that the 
information contained in this report is true and correct to the best of his kno\\ ledge. the report was 
prepared in accordance with sound engineering principles. that the recommendations and schedules have 
been discussed with the permittee or the permittee's delegated representative and with the operator. and 
that if the recommended schedules for corrective action are met. the facilities.\\ hen proper!) operated 
and maintained. \\ill comply \\ith the applicable statutes of the State of Florida and rules of the 
Department of Env ironmental Protection. 

Signature of Engineer: 
Florida Registration No. =---::-~'!'-l'-----"'-=if-'--t--o:-1~-----

Date: -:. :: * = This do.:ument has he.:n signed and sealed b~ Douglas A VanDeurscn I' E on 12-3t,W" using an ·~I bf," Auth1mt1ca o~ iJe 
Primed copies of this document are not considered signed and sealed and the "Sl~ 'l t hentl~'S'1'Ajfdc muM be c1"f1~ on an> clcc1ron1c 
cor1e\ ,:. Q OF / ~ ~ 

~~ ~ er~~ -:-, "-i ~-· ~ ......... Landfair WWTF OMPR Page 4 ,,,,, r°'VAL ~C?, ,,,,' 21-094 
Dl\M Engineering and Associates. Inc. ,,,,,,, 11 u 1,,,\,, 



Landfair Wastewater Treatment Facility 

Landfair WWTF OMPR Page 5 21-094 
 DNM Engineering and Associates, Inc. 

INTRODUCTION 

GENERAL 

This is an operation & maintenance performance report for the wastewater treatment plant that 
serves the following properties located in Ocala, Marion County, Florida: 
 

1) Landfair Multi-Family Subdivision 
Intersection of N.E. 78th Street & N.E. Jacksonville Road 

Seventy-six (76) Multi-Family Duplexes ( 2 Bedroom/2 Bath) 
Community Center 
 

2) Hilltop Manor Apartments 
7334 N.E. Jacksonville Road 

33 - 2 Bedroom/1 Bath Apartments 
4 - 1 Bedroom/1Bath Apartments 
Office, Laundry Facility, Storage 
 

3) Hilltop Manor II Apartments 
7334 N.E. Jacksonville Road 

30 - 2 Bedroom/1 Bath Townhouses 
15 – 1 Bedroom/1 Bath Townhouses 
Laundry Facility 
 

4) Penny Park Estates MHP 
1001 N.E. 77th Street 

27 Mobile Home Spaces (20 vacant spaces) 
 

5) Villages of Ocala East MHP 
751 N.E. 77th Lane 

105 Mobile Home Spaces (63 vacant spaces) 
Recreation Building 
Office 
 

6) Villages of Ocala West MHP 
370 N.E. 76th Lane 

65 Mobile Homes Spaces (37 vacant spaces) 
 

7) Marathon Convenience Store/Retail Gas Station 
7025 N.E. Jacksonville Road 

3,200+/- Square feet Convenience Store 
 

The Landfair Wastewater Treatment Facility is located within the Landfair Multi-Family 
Subdivision at the midpoint of N.E. 77th Loop which intersects N.E. 22nd Terrace.  The 
current permit expires on April 9, 2022. 
 
 
 
 



Landfair Wastewater Treatment Facility 

Landfair WWTF OMPR Page 6 21-094 
 DNM Engineering and Associates, Inc. 

DESCRIPTION OF FACILITIES 

Wastewater Treatment Plant 

The domestic wastewater treatment plant (WWTP) consists of a 0.099 MGD concrete modular 
package plant.  The WWTP consists of a flow equalization basin, aeration, secondary 
clarification, chlorination and aerobic digestion of residuals.  The permitted capacity of the 
WWTP is currently limited to 0.099 MGD Annual Average Daily Flow (AADF).  The WWTP is 
an activated sludge process, which utilizes an extended aeration system.  The components of the 
plant are as follows: 
 
(1) Influent Bar Screen 
(2) Flow equalization basin with a total volume of 10,000+/- gallons with Flow Splitter Box and duplex 

submersible equalization pumps and controls. 
(2) 20.0 HP, 3-Phase (208-230V/460V), 1760 RPM Motor and Roots Model 68-URAI blower 

assemblies for the delivery of air mixing and oxygen requirements. 
(2) Aeration basins with a total volume of 124,000+/- gallons. 
(1) Settling basin with a total volume of 26,000+/- gallons w/ sludge hopper, scum removal and 

effluent weir. 
(1) Aerobic sludge holding tanks with a total volume of 10,400+/- gallons. 
(1) Chlorine contact basin with a total volume of 5,500+/- gallons for disinfection. 
(1) Stevens Model #61R Effluent Flow Meter & V-Notch Weir. 
(1) Stenner 17 GPD, 115V Chemical Feeder Pump for the delivery of sodium hypochlorite solution for 

disinfection purposes. 

Reclaimed/Reuse Water Land Application of Effluent 

The treated effluent is applied to the 0.099 MGD AADF on-site rapid rate land application 
system consisting of the following: 

(2) Percolation/evaporation ponds with total bottom area of 100,188+/- ft2 (2.3+/- Acres). 

 

Residuals Disposal 

Aerated sludge storage is provided to accommodate daily sludge production.  Supernatant from 
the holding tank is returned to the aeration basin, via portable pump, to increase solids 
concentration within the tank.  As needed, American Pipe and Tank d/b/a/ 412 Biosolids 
Processing Facility removes residuals from the aerobic sludge holding tank and hauls them off-
site to be treated at a permitted Type II Residuals Management Facility (Permit No.: 
FLA356697-001-DW2S) by lime stabilization and land applied or disposed of in a Class I or II 
solid waste landfill. 
 
 
 
 
 
 
 
 
 
 
 



Landfair Wastewater Treatment Facility 

Landfair WWTF OMPR Page 7 21-094 
 DNM Engineering and Associates, Inc. 

CONDITION OF FACILITIES 

WASTEWATER TREATMENT FACILITY 

Causes for safety concerns regarding the operation or features of the facility were not evident. 
 
Component Structure 

Condition 
Equipment 
Condition 

Piping 
Condition 

Remarks 

General Good N/A Good Facility secured by chain link fencing with locked 
gate. 
Records located at the facility. 

Collection 
System  

Unknown N/A Unknown The WWTF appears to be experiencing I&I from 
the existing collection systems due to increased 
flows during rain events. 

Lift Stations Good Good Good Elapsed time meters (ETMs) at the lift stations 
need to be evaluated for repair/replacement in 
order to determine which collection systems need 
to be evaluated for I&I issues/repairs. 

RPZ  Good Good Good None noted. 
Surge/ 
Equalization 
Basins 

Good Good Good None noted. 

Aeration 
Basins 

Good Good Good Good mixing and color. 

Blower(s) & 
Air Piping 

Good Good Good Dual blower assemblies for WWTF are in 
operation and working properly.  Air headers, 
valves and diffusers in good condition overall. 

Clarifier Good Good Good Some pop-ups observed and effluent over weir 
was clear at time of site evaluations. 

Cl2 Contact 
Basin 

Good Good Good Effluent was clear. 

Effluent 
Flow Meter 

Good Good Good None noted 

Aerobic 
Digester 

Good Good Good None noted. 

Lined 
Holding 
Pond 

Good N/A Good Vegetation and solids need to be removed from 
holding pond. Currently being by-passed to allow 
pond to dry out for maintenance. 

Effluent Wet 
Well 

Good Good Good None noted. 

RECLAIMED/REUSE WATER LAND APPLICATION SYSTEM  
Treated effluent is discharged to an on-site land application system consisting of the following: 
 
Component Structure 

Condition 
Equipmen

t 
Condition 

Piping 
Condition 

Remarks 

Rapid 
Infiltration 
Basin  

Good Good Good Well maintained.  Several Sprinkler heads were 
not operating and need to be evaluated for 
repair/replacement. 

 



Landfair Wastewater Treatment Facility 

Landfair WWTF OMPR Page 8 21-094 
 DNM Engineering and Associates, Inc. 

 

TREATMENT EFFICIENCY 
TREATMENT UNITS 

Flow Equalization 
Raw sewage enters the equalization basin via force main from the lift station where it is agitated by 
diffused air.  Once the sewage reaches the desired volume it is pumped into a splitter box with adjustable 
weir which allows the operator to direct the raw sewage to the aeration basin at the desired flow rate.  
Excess wastewater overflows back into the equalization basin. 

Aeration 
Raw sewage enters the aeration basins where it is mixed with activated sludge returning from the clarifier.  
The sewage is thoroughly agitated by diffused air bubbling up though the liquid, causing it to mix as well 
as to become oxidized.  During this process, the raw sewage is absorbed by the activated sludge, 
[...]
 Jan. 2018: Fecal Coliform concentration exceeded the annual average maximum concentration of 
200/100mL (676.17/100mL). 

 Feb. 2018: Fecal Coliform concentration exceeded the annual average maximum concentration of 
200/100mL (676.17/100mL). 

 Mar. 2018: Fecal Coliform concentration exceeded the annual average maximum concentration of 
200/100mL (676.17/100mL). 

 Apr. 2018: Fecal Coliform concentration exceeded the annual average maximum concentration of 
200/100mL (676.17/100mL). 

 Aug. 2018: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(34.0 mg/L). 

 Jan. 2019: Semi-annual sampling results for Groundwater Monitoring Wells MWB-1, MWC-2, & 
MWC-3 were not reported. 

 July 2019: Semi-annual sampling results for Groundwater Monitoring Wells MWB-1, MWC-2, & 
MWC-3 were not reported. 

 Jan. 2020: Semi-annual sampling results for Groundwater Monitoring Wells MWB-1, MWC-2, & 
MWC-3 were not reported. 

 Feb. 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(36.0 mg/L). 

 Mar. 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L 
(117.0 mg/L). 

 Mar. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(24.5 mg/L). 

 Apr. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(24.67 mg/L). 

 May 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(68.0 mg/L). 

 May 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(29.08 mg/L). 

 June 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(30.08 mg/L). 

 July 2020: Semi-annual sampling results for Groundwater Monitoring Wells MWB-1, MWC-2, & 
MWC-3 were not reported. 

 July 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(36.0 mg/L). 



Landfair Wastewater Treatment Facility 

Landfair WWTF OMPR Page 64 21-094 
 DNM Engineering and Associates, Inc. 

 July 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(31.92 mg/L). 

 Aug. 2020: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(80.0 mg/L). 

 Aug. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(37.5 mg/L). 

 Sept. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(38.08 mg/L). 

 Oct. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(37.67 mg/L). 

 Nov. 2020: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.67 mg/L). 

 Nov. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(37.67 mg/L). 

 Dec. 2020: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.59 mg/L). 

 Dec. 2020: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(37.67 mg/L). 

 Jan. 2021: Annual influent samples for CBOD5: TSS; Nitrogen, Nitrate, Total (as N) were not 
performed. 

 Jan. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.20 mg/L). 

 Jan. 2021: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(34.0 mg/L). 

 Jan. 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(40.17 mg/L). 

 Feb. 2020: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.32 mg/L). 

 Feb. 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(38.83 mg/L). 

 Mar. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.78 mg/L). 

 Mar. 2021: TSS concentration exceeded the single sample maximum concentration of 30 mg/L   
(53.0 mg/L). 

 Mar. 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(33.50 mg/L). 

 Apr. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.72 mg/L). 

 Apr. 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(32.83 mg/L). 

 May 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (13.51 mg/L). 

 May 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(28.71 mg/L). 



Landfair Wastewater Treatment Facility 

Landfair WWTF OMPR Page 65 21-094 
 DNM Engineering and Associates, Inc. 

 June 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (12.43 mg/L). 

 June 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(27.38 mg/L). 

 July 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (9.35 mg/L). 

 July 2021: TSS concentration exceeded the annual average maximum concentration of 20 mg/L 
(24.54 mg/L). 

 Aug. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (6.33 mg/L). 

 Sept. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (6.39 mg/L). 

 Oct. 2021: Total Nitrogen concentration exceeded the annual average maximum contaminant 
concentration of 3.0 mg/L (6.52 mg/L). 

Fecal Coliform effluent exceedance violation appears to have been from an isolated incidence in May 2017 and 
has since been in compliance with the effluent requirement. 

TSS exceedance violations appear to have been the result of improper solids management/build-up within the 
WWTF from February 2020 through May 2021 and appears to have been corrected by the current facility 
operator. 

Total Nitrogen exceedance violations since November 2020 will require modification to the facility’s existing 
extended aeration activated sludge process in order to meet the current Total Nitrogen maximum effluent 
concentration of 3.0 mg/L. 

Items listed as noted considerations have been discussed with the permittee and the facility’s operator and 
will be scheduled to be completed as soon as possible. 

RECOMMENDATIONS 
The following are the recommendations to modify the treatment process of the existing Landfair 
WWTF from the Extended Aeration Activated Sludge Process to a Modified-Ludscak Ettinger 
(MLE) Activated Sludge Process in order to meet the current Total Nitrogen Maximum Annual 
Average Effluent Concentration of 3.0 mg/L: 

 Modify the existing 62,000+/- gallon Aeration Basin No.: 1 into a 24,800+/- 
gallon Anoxic Basin No. 1 and a 37,200+/- gallon Aeration Basin by constructing 
an interior concrete divider wall within the existing basin.  Anoxic Basin No. 1 to 
be equipped with a 15+/- HP Submersible Mixing Pump, Control Panel, and a 
Glycerin Solution Feed System. 

 Modify the existing 62,000+/- gallon Aeration Basin No.: 2 into a 24,800+/- 
gallon Anoxic Basin No.2 and a 37,200+/- gallon Re-Aeration Basin by 
constructing an interior concrete divider wall within the existing basin.  Anoxic 
Basin No. 2 to be equipped with a 15 HP Submersible Mixing Pump, Control 
Panel, and a Glycerin Solution Feed System.  Re-Aeration Basin No. 2 to be 
equipped with a 10 HP Submersible Nitrogen Recycling Pumps and Duplex 
Control Panel to recycle mixed liquor from the basin back to Anoxic Zone No. 1. 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

BIOSOLIDS STORAGE PLAN 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 

BIOSOLIDS STORAGE PLAN 
 

FOR THE 
 

LANDFAIR 
WASTEWATER TREATMENT PLANT 

MIDPOINT OF N.W. 77th LOOP 

OCALA, MARION COUNTY, FLORIDA 

 

 
 
 
 

Permit Number:  FLA010722 
PA File Number:  FLA010722-007-DW3P 
Expiration Date:  April 9, 2022 

 
 
 
 

Prepared by:  
 

DNM Engineering & Associates, Inc. 
P.O. Box 42 

Ocala, Florida 34478 

 
 
 
 

December 28, 2021 



Landfair RV Resort Wastewater Treatment Facility 

LF WWTF BSP Page 2 of 11 21-094 
 DNM Engineering & Associates, Inc. 

TABLE OF CONTENTS 

TABLE OF CONTENTS 2 

GENERAL 3 

DESCRIPTION OF FACILITIES 4 

WASTEWATER TREATMENT PLANT 4 

RECLAIMED/REUSE WATER LAND APPLCIATION OF EFFLUENT 4 

RESIDUALS DISPOSAL 4 

AEROBIC DIGESTER CAPACITY 5 

DESIGN CAPACITY & POPULATION EQUIVALENT (PE) 5 

TANK VOLUME CALCULATIONS 5 

SLUDGE DIGESTION AND SOLIDS HANDLING 7 

NEED FOR SLUDGE DIGESTION 7 

AEROBIC SLUDGE DIGESTION 7 
Process Description 8 
Operation 8 
Operation During Abnormal Conditions 9 
Operational Records 10 
Operational Problems 10 
Maintenance Problems 10 

REFERENCES 11 



Landfair RV Resort Wastewater Treatment Facility 

LF WWTF BSP Page 3 of 11 21-094 
 DNM Engineering & Associates, Inc. 

GENERAL 
This is the Biosolids Storage Plan for the wastewater treatment facility that serves the following 
properties located in Ocala, Marion County, Florida: 
 

1) Landfair Multi-Family Subdivision 
Intersection of N.E. 78th Street & N.E. Jacksonville Road 

Seventy-six (76) Multi-Family Duplexes ( 2 Bedroom/2 Bath) 
Community Center 
 

2) Hilltop Manor Apartments 
7334 N.E. Jacksonville Road 

33 - 2 Bedroom/1 Bath Apartments 
4 - 1 Bedroom/1Bath Apartments 
Office, Laundry Facility, Storage 
 

3) Hilltop Manor II Apartments 
7334 N.E. Jacksonville Road 

30 - 2 Bedroom/1 Bath Townhouses 
15 – 1 Bedroom/1 Bath Townhouses 
Laundry Facility 
 

4) Penny Park Estates MHP 
1001 N.E. 77th Street 

27 Mobile Home Spaces (20 vacant spaces) 
 

5) Villages of Ocala East MHP 
751 N.E. 77th Lane 

105 Mobile Home Spaces (63 vacant spaces) 
Recreation Building 
Office 
 

6) Villages of Ocala West MHP 
370 N.E. 76th Lane 

65 Mobile Homes Spaces (37 vacant spaces) 
 

7) Marathon Convenience Store/Retail Gas Station 
7025 N.E. Jacksonville Road 

3,200+/- Square feet Convenience Store 
 

The Landfair Wastewater Treatment Facility is located within the Landfair Multi-Family Subdivision at 
the midpoint of N.W. 77th Loop which intersects N.E. 22nd Terrace.  The current permit expires on April 
9, 2022. 
 
In accordance with Chapter 62-640.300(4)(a), F.A.C., the permittee of a domestic wastewater treatment 
facility which generates, treats, or manages biosolids shall prepare a biosolids storage plan “to 
demonstrate that storage capacity is available to provide retention of biosolids under adverse weather 
conditions, harvesting conditions, or other conditions which preclude land application or the use or 
disposal of the facility’s biosolids.” 
 



Landfair RV Resort Wastewater Treatment Facility 

LF WWTF BSP Page 4 of 11 21-094 
 DNM Engineering & Associates, Inc. 

DESCRIPTION OF FACILITIES 

WASTEWATER TREATMENT PLANT 

The domestic wastewater treatment plant (WWTP) consists of a 0.099 MGD concrete modular 
package plant.  The WWTP consists of a flow equalization basin, aeration, secondary 
clarification, chlorination and aerobic digestion of residuals.  The permitted capacity of the 
WWTP is currently limited to 0.099 MGD Annual Average Daily Flow (AADF).  The WWTP is 
an activated sludge process, which utilizes an extended aeration system.  The components of the 
plant are as follows: 
 
(1) Influent Bar Screen 
(2) Flow equalization basin with a total volume of 10,000+/- gallons with Flow Splitter Box and duplex 

submersible equalization pumps and controls. 
(2) 20.0 HP, 3-Phase (208-230V/460V), 1760 RPM Motor and Roots Model 68-URAI blower 

assemblies for the delivery of air mixing and oxygen requirements. 
(2) Aeration basins with a total volume of 124,000+/- gallons. 
(1) Settling basin with a total volume of 26,000+/- gallons w/ sludge hopper, scum removal and 

effluent weir. 
(1) Aerobic sludge holding tanks with a total volume of 10,400+/- gallons. 
(1) Chlorine contact basin with a total volume of 5,500+/- gallons for disinfection. 
(1) Stevens Model #61R Effluent Flow Meter & V-Notch Weir. 
(1) Stenner 17 GPD, 115V Chemical Feeder Pump for the delivery of sodium hypochlorite solution for 

disinfection purposes. 

RECLAIMED/REUSE WATER LAND APPLCIATION OF EFFLUENT 
The treated effluent is applied to the 0.099 MGD AADF on-site rapid rate land application 
system consisting of the following: 

(2) Percolation/evaporation ponds with total bottom area of 100,188+/- ft2 (2.3+/- Acres). 

RESIDUALS DISPOSAL 
Aerated sludge storage is provided to accommodate daily sludge production.  Supernatant from 
the holding tank is returned to the aeration basin, via portable pump, to increase solids 
concentration within the tank.  As needed, American Pipe and Tank d/b/a/ 412 Biosolids 
Processing Facility removes residuals from the aerobic sludge holding tank and hauls them off-
site to be treated at a permitted Type II Residuals Management Facility (Permit No.: 
FLA356697-001-DW2S) by lime stabilization and land applied or disposed of in a Class I or II 
solid waste landfill. 
 

 

 

 

 

 



Landfair RV Resort Wastewater Treatment Facility 

LF WWTF BSP Page 5 of 11 21-094 
 DNM Engineering & Associates, Inc. 

AEROBIC DIGESTER CAPACITY 

DESIGN CAPACITY & POPULATION EQUIVALENT (PE) 
The design capacity of the Landfair WWTF is 0.099 MGD. 
 
Population Equivalent (PE) = (99,000 GPD) / (100 GPD/PE) = 990 

TANK VOLUME CALCULATIONS 
 
WWTF’s Permitted Capacity (PC) = 0.099 MGD (99,000 GPD) 
 
WWTF’s Aeration Volume (ft3) = (124,000 GPD)(1 ft3 / 7.48 gallons) = 16,577.5 ft3 

 
Design Organic Loading Rate = 15 lb BOD5 / 1000 ft3-Day (Metcalf & Eddy, Table 10-5) 
 
WWTF’s Organic Capacity = (15 lb BOD5 / 1000 ft3-Day)(16,577.5 ft3) = 248.7 lb/day 
 
Max. BOD5 Conc. @ PC (mg/L) = (248.7 lb/day) / (0.099 MGD)(8.34 lb/MG) = 301.2 mg/L 
 
Mean Cell Residence Time (MCRT)(day) = 25 Days (Metcalf & Eddy, Table 10-5) 
 
Mixed Liquor Suspended Solids (MLSS) Conc. = 2,500 mg/L (Metcalf & Eddy, Table 10-5) 
 
Mixed Liquor Volatile Suspended Solids (MLVSS) = 80% of MLSS 
       = (2,500 mg/L)(0.80) = 2,000 mg/L 
 
MLVSS Concentration (lb/day) = (2,000 mg/L)(8.34 lb/MG)(0.099 MGD) = 1,651.3 lb/day 
 
Food/Mass (F/M) Ratio = 0.10 (Metcalf & Eddy, Table 10-5) 
 
Waste Activated Sludge (WAS) Concentration = 6,000 mg/L (Operation of WWTPs, Volume II) 
 
WAS to maintain MCRT = (MLVSS, lb/day) / (MCRT, days) = (1,651.3 lb/day) / (25 days) 
         = 66.05 lbs 
 
WAS Volume = [(Aeration Volume, gal.)(MLSS, mg/L) / (MCRT, day)(WAS Conc., mg/L)] 
  = [(124,000 gal)(2500 mg/L) / (25 Days)(6,000 mg/L)] = 2,066.7 GPD 
 
Density of Water (لاw) = 62.4 lb/ft3 
 
Specific Gravity of Sludge (SG) = 1.015 (Assumed) 
 
Volume of Solids Produced (assume 2% solids): 
   = [(WAS to maintain MCRT, lb/day)(7.48 gal/ft3) / (لاw)(SG)(% solids)] 
   = [(66.05 lb/day)(7.48 gal/ft3) / (62.4 lb/ft3)(1.015)(0.02)] = 390.0 GPD 
 



Landfair RV Resort Wastewater Treatment Facility 

LF WWTF BSP Page 6 of 11 21-094 
 DNM Engineering & Associates, Inc. 

Sludge Storage Production Period = 30 days 
 
Sludge Storage Volume Required for Production Period: 
 = (Volume of Solids Produced, GPD)(Production Period, days) 
 = (390.0 GPD)(30 Days) = 11,700.8 Gallons 
 
Additional Sludge Storage Volume Required For Supernatant Separation*: 
 = (25%) (Sludge Storage Volume Required for Production, gal.) 
 = (0.25) (11,700.8 gallons) = 2,925 gallons 
 
*Section 85.31 of Recommended Standards For Wastewater Facilities, 1997 Edition) 
 
Total Sludge Storage Volume Required = (11,701 gal.) + (2,925 gal.) = 14,626 Gallons 
 
Total Sludge Storage Volume Provided = 10,400 gallons 
 

ADDITONAL SLUDGE STORAGE VOLUME CALCULATIONS 
If the Landfair WWTF was operating at its current permitted capacity of 0.099 MGD then the 
existing aerobic sludge digester would not have any additional storage capacity available to 
provide the retention of biosolids under adverse weather conditions or any other condition which 
may preclude transferring the biosolids to the 412 Biosolids Processing RMF for stabilization 